
NERT Perchlorate Treatment System  
Henderson, NV  

Operations Manual 

Originally Issued:  November 2004  

Revision 3 - April 2015 



  A Lifecycle Performance Company
 

NERT GWETS Perchlorate Treatment System  Revision Log 
Revision 3 – April  2015 
1373-O&M-03 i 

 
 

CONFIDENTIALITY STATEMENT 
ALL INFORMATION CONTAINED ON THIS DOCUMENT IS THE PROPERTY OF ENVIROGEN TECHNOLOGIES, INC. 
("ENVIROGEN") AND/OR IT’S AFFILIATES. THE DESIGN CONCEPTS AND INFORMATION CONTAINED HEREIN ARE 
PROPERTY OF ENVIROGEN AND ARE SUBMITTED IN CONFIDENCE. THEY ARE NOT TRANSFERABLE AND MUST BE 
USED ONLY FOR THE USE AND PROJECT FOR WHICH THE DOCUMENT IS EXPRESSLY SUBMITTED. THEY MUST NOT BE 
DISCLOSED, REPRODUCED, LOANED OR USED IN ANY OTHER MANNER WITHOUT THE EXPRESS WRITTEN CONSENT 
[...]
SPILL RESPONSE ................................................................................................. 17-7 

SPILL PREVENTION TRAINING ........................................................................... 17-8 

 
  



  A Lifecycle Performance Company
 

NERT GWETS Perchlorate Treatment System  Table of Contents 
Revision 2 – April 2014 
1373-O&M-02 vii 

APPENDICES 

APPENDIX A GLOSSARY 

APPENDIX B ARITHMETIC OF WASTE TREATMENT 

APPENDIX C ABBREVIATIONS 

APPENDIX D JAR TEST PROCEDURES 

APPENDIX E PH AND ORP PROBE CLEANING AND CALIBRATION 

APPENDIX F LIST OF VENDOR EQUIPMENT MANUALS 

APPENDIX G FINAL DRAWING LIST 

APPENDIX H P&ID’S 

APPENDIX I ENGINEERING LISTS 

APPENDIX J PUMP LUBRICATION CHART 

APPENDIX K SPARE PARTS 

APPENDIX L FBR VALVE LIST 

APPENDIX M FBR LOADING EQUATION 

APPENDIX N FBR SYSTEM STARTUP 

APPENDIX O SLUDGE CONDITIONING 
APPENDIX P EQUIPMENT INSPECTION SHEET 
APPENDIX Q ALARM TEST LOG SHEET 
APPENDIX R GWETS EMERGENCY RESPONSE PLAN 
APPENDIX S SAMPLE SPILL REPORT 
 



  A Lifecycle Performance Company

 

NERT Perchlorate  Treatment System  Introduction 
Revision 2 – April 2014 
1373-O&M-02 1-1 

CHAPTER 1  
INTRODUCTION 

OVERVIEW 

This manual is intended to furnish the information required for the proper operation 
of the Nevada Environmental Response Trust Perchlorate Removal System located 
in Henderson, Nevada.  The manual is for use by operating personnel as the primary 
source of reference with regard to the design and workings of the treatment 
processes involved. 

PURPOSE OF THE MANUAL 

This manual is intended to provide a summary of the plant goals and an explanation 
of how the system was designed to meet those goals.  Most importantly, the manual 
gives a detailed explanation of how to safely operate the equipment.  An operator 
reading this manual should focus on the following: 

• The purpose of each piece of equipment. 

• The procedure for safe operation of each piece of equipment. 

To achieve the treatment process goals, the system must be operated according to 
the procedures stated in this manual in accordance with the intent of the design.  
The procedures in this manual are intended for use under normal operating 
conditions.  A change in operating conditions may require a change in operating 
procedures.  Variable operating conditions or problems may arise that will require 
the skill and judgment of the operating personnel.   

FORMAT OF THE MANUAL 

This Operations Manual covers the design and operation of the treatment processes. 
The manual is of primary interest to those responsible for achieving the degree of 
water treatment required, and the satisfactory disposal of the residual solids, which 
will be produced.  This manual also addresses the auxiliary systems, which provide 
a support function for the System. 

This manual is not intended to replace Operation and Maintenance Manuals 
prepared and provided by the various equipment manufacturers. Those equipment 
manuals are more detailed and contain specific maintenance and repair information 
and, therefore, should be used as supplements to this manual. The manufacturer’s 
Operation and Maintenance Manuals are bound separately and are located in the 
Operations Office Trailer. 

The "Table of Contents", presented in the front of this manual, sets forth the page 
numbers where each chapter starts and ends and the pages, which cover each 
subtitle. For convenience, new page numbering is begun for each chapter with each 
page number preceded by the chapter number. Operating personnel are urged to 
familiarize themselves with the format and "Table of Contents" so that any specific 
subject matter can be located readily. 

In this manual, the descriptions and operating procedures for each unit operation is 
presented in the same sequence that the operator would encounter following the 
water as it flows through the normal treatment scheme of the system. 



  A Lifecycle Performance Company

 

NERT Perchlorate  Treatment System  Introduction 
Revision 2 – April 2014 
1373-O&M-02 1-2 

Each major piece of equipment has been assigned a unique three-digit equipment 
number. The unique equipment number appears on equipment labels in the plant 
and the number also appears on equipment drawings. The equipment number is 
also used in this Operations Manual to help the operators associate a description in 
the Operations Manual with a piece of equipment in the plant. In addition, all valves 
have been tagged to match the P&ID’s. 

Throughout this document, start and stop set points, high and low alarm set points, 
and other parameters that the programmer or operator can change may be 
somewhat different from what is described herein. This is due to the ongoing fine 
tuning of the Water Treatment System. 

OPERATIONAL RESPONSIBILITY 

Proper operation and maintenance is absolutely essential if the System is to 
consistently meet the performance requirements imposed. The primary purpose of 
the facility is to adequately treat the groundwater for discharge to the receiving 
system. The System was designed to meet these objectives, and it is the 
responsibility of the plant personnel to assure that these objectives are met. 

Regardless of how well the system is designed and constructed, these requirements 
cannot be achieved if it is not properly operated and maintained.  

The maintenance requirements for all equipment are covered in the individual 
equipment operation and maintenance manuals. 

A clear understanding of the workings of the equipment and the treatment processes 
by those who are responsible for operating the facility is necessary in order to 
ensure successful performance of the system. The more knowledgeable the 
personnel, the more efficient the operation of the treatment system will be. 
Therefore, it is the responsibility of the operations personnel to acquire a clear 
understanding of the workings of the equipment and treatment processes by 
studying this manual, the manufacturer's manuals and any suggested references. 

The System must be kept clean and organized at all times. A good housekeeping 
program must be a continuing effort on the part of all personnel to be fully effective. 

ORIGINAL INFLUENT WATER DESIGN SPECIFICATION 

The Perchlorate Treatment System located in Henderson, Nevada was designed 
based on specific influent water quality requirements. The original Influent Water 
Design Specifications are presented in Table 1-1. 



  A Lifecycle Performance Company

 

NERT Perchlorate  Treatment System  Introduction 
Revision 2 – April 2014 
1373-O&M-02 1-3 

Table 1-1 Influent Water Quality Specifications 

Constituent Units Concentrations 

Perchlorate as ion  Mg/L as ion  Influent Specifications Function Below  

Chlorate as ion  Mg/L as ion  Influent Specifications Function Below  

Nitrate, as N ion  Mg/L as ion  Influent Specifications Function Below  

Chloride  Mg/L as ion  < 2500  

Sulfate  Mg/L as ion  < 2100  

Total Alkalinity  Mg/L as CaCO3  < 500  

Ammonia  Mg/L as ion  < 10 ppm  

Phosphorus  Mg/L as ion  < 1  

Calcium  Mg/L as ion  < 800  

Total Chromium  Mg/L as ion  0.1  

Hexavalent Chromium  Mg/L as ion  0.01  

Iron  Mg/L as ion  < 5  

TDS  Mg/L as ion  < 10,500  

TSS  Mg/L as ion  < 10  

PH  Standard Unit  6.95 – 7.85  

Temperature  °F  55-75  

Flow Rate  GPM  950 (Annual Average) 1000 (30-Day 
Average Maximum)  

Biologically 
Substances  

Toxic  

NA  Water not to contain biologically toxic 
substances per Perchlorate Reduction 
Bottle Assay.  

Influent Specifications Function: 

[(0.90 x NO3-N) + (0.17 x Cl03) + (0.18 x Cl04)] x flow x 1440/1,000,000 x 8.34 < 
1514 

where: 

NO3-N = Influent (i.e. feed to system) Nitrate-nitrogen concentration, measured in 
mg/L as N; 

Cl03 = Influent (i.e. feed to system) Chlorate concentration, measured in mg/L; 

Cl04 = Influent (i.e. feed to system) perchlorate concentration, measured in mg/L; 

Flow = Influent flow, daily average in gpm 

“<” Signifies “Less Than” 

The influent specification function is based on daily flow-proportioned composite 
samples, which will be monitored individually or averaged over a thirty-day period. In 
addition, the following values are not to be exceeded individually at any time 
(instantaneously): 



  A Lifecycle Performance Company

 

NERT Perchlorate  Treatment System  Introduction 
Revision 2 – April 2014 
1373-O&M-02 1-4 

NO3-N limit = 50 mg/l 

Cl03 limit = 500 mg/l 

Cl04 limit = 400 mg/l 

CURRENT EFFLUENT WATER QUALITY REQUIREMENTS 

The treated effluent from the Perchlorate Treatment System must meet the following 
criteria as per NPDES permit NV0023060 issued December 2011. 

Table 1-2 Effluent Water Quality Requirements 

Effluent 30 Day Average 

Perchlorate Concentration, ug/L  < 18a  

Ammonia-N, lb/day  < 40  

Total P, lb/d  < 20  

TSS, mg/l  < 135  

BOD, mg/l  < 25  

pH  6.5-9 SU  

 

Note a or less than the minimum reporting level “MRL”, as measured by the current 
EPA Method 314.0, Revision 1, November, 1999, whichever is greater. For not 
detect samples, daily composite values will be assigned a value of zero for 
calculating 30 day average. Maximum perchlorate concentration is based on 
maximum flow of 1000 gpm. 

Values are based on discrete samples, which are averaged over a thirty-day period. 



  A Lifecycle Performance Company

 

NERT Perchlorate  Treatment System  Introduction 
Revision 2 – April 2014 
1373-O&M-02 1-5 

APPENDICES 

Located in the back of this Operations Manual, there are several appendices that are 
intended to further assist the system operators. These items include: 

A. Glossary 

B. Arithmetic for Water Treatment 

C. Abbreviations 

D. Jar Test Procedures 

E. pH/Orp Calibration 

F. List of Vendor Operation and Maintenance Manuals 

G. Final Drawing List 

H. P&ID’s 

I. Engineering Lists 

J. Lubrication Schedule 

K. Spare Parts List 

L. FBR Valve Schedules 

M. FBR Loading Equation 

N. FBR System Startup 

O. Sludge Conditioning Procedures 

 



  A Lifecycle Performance Company

 

NERT Perchlorate Treatment System  System Description 
Revision 2 – April 2014  
1373-O&M-02 2-1 

Chapter 2  
SYSTEM DESCRIPTION 

INTRODUCTION 

The system is designed to remove perchlorate from contaminated water at the site. 
The reader is referred to the system Piping and Instrumentation Drawings and the 
Process Flow diagram for additional general descriptive information. The major unit 
operations/treatment vessels included in the system are: 

1. (5) First stage fluidized bed reactors – 14 ft. diameter X 30 ft. straight side 
with sand media (FBRs 1, 2, 3, 4, and A). 

2. (2) First stage separation tanks – 14 ft. diameter X 30 ft. overall height (T-
2011 and T-2012). 

3. (1) Separator for FBR-A, 10 ft. diameter X 30 ft. overall height (T-1401) 

4. (4) Second stage fluidized bed reactors – 14 ft. diameter X 26 ft. straight side 
with granular activated carbon media (FBRs 5, 6, 7, and 8). 

5. (2) Second stage separation tanks – 14 ft. diameter X 26 ft. overall height (T-
3011 and T-3012). 

6. (1) Aeration tank – 14 ft. diameter X 24.5 ft. straight side (T-401). 

7. (2) biofiltration vessels – 120 cu. ft. of media each (T-402A, and T-402B) 

8. (2) DAF vessel assemblies – 10.5 ft. W X 10.5 ft. H X 40 ft. overall length (D-
501 and D-551). 

9. (1) UV disinfection system (X-621). 

10. (1) Gravity thickener – 20 ft. diameter X 18 ft. straight (T-602). 

11. (2) Filter press assemblies, 80 cu. ft. each (X-901 and X-902). 

12. (1) Sludge storage tank, 10 ft. diameter X 16.25 ft. straight side ht (T-1601). 

13. (1) Sand Filter, 300 ft2, T-1702. 

MAIN FEED STREAM TREATMENT 

Feed Flow Control 

The system is designed to accept feed water at up to 1,000 gpm maximum hydraulic 
loading. Equalized feed enters the system at the three first stage fluidization pump 
skids (P-1011 and P-1012, spare P-101A for FBRs 1 and 2; P-1013 and P-1014, 
spare P-102A for FBRs 3 and 4, and P-1401A and P-1401B for FBR A). Individual 
flow control valves control feed flow splitting to each of the operating first stage FBR 
vessels. Under normal steady state operating conditions, it is expected that the total 
feed flow will be equally split between the operating first stage FBR vessels. It will, 
however, be possible to operate with unequal flow splitting or with one or more of the 
first stage FBRs off-line. Operation with more than one FBR off line is an abnormal 
condition that is expected to occur at start-up. 



  A Lifecycle Performance Company

 

NERT Perchlorate Treatment System  System Description 
Revision 2 – April 2014  
1373-O&M-02 2-2 

The system controls will provide the ability to set the system feed flow at a constant 
rate or to control based on maintaining level in the equalization tanks. 

A trace element solution will be metered into the system feed. The mixture is fed into 
the feed stream from a separate tank (T-753) using a metering pump (either P-753A 
or P-753B). The trace element feed rate is automatically controlled in proportion to 
the total feed flow to the system, and is operator-adjustable. 

First Stage FBR Treatment 

Feeds to each operating first stage FBR vessel are combined with recycle flow, 
ethanol (i.e. ethanol) solution, nutrients solution, phosphoric acid solution, and pH 
control solution (25% caustic). The pH and ethanol solutions are, respectively, 
controlled by pH and optional ORP control systems. The ethanol flow may also be 
automatically controlled individually to each FBR in proportion to the feed flow to 
each FBR. The pH control solution from tank T-701 is added to the first stage FBRs 
1, 2, 3, 4, and A via pumps P-711, 712, 713, 714, and 71A respectively. The ethanol 
solution from tank T-703 is added to the first stage FBRs 1, 2, 3, 4, and A via pumps 
P-731, 732, 733, 734, and 73A respectively. Nutrient solution flow from tank T-702 is 
controlled to each FBR in proportion to the feed flow to each FBR (via pumps P-721, 
722, 723, 724, and 72A for FBRs 1, 2, 3, 4, and A, respectively). The FBR vessels 
contain integral fluidization distribution and effluent collection systems. These 
internal components are designed to enhance uniform flow distribution. 
Microorganisms metabolize the ethanol solution and utilize the perchlorate, chlorate, 
nitrate and oxygen contained in the feed water. These contaminants are converted 
to harmless minerals in the process. The microbes form a film on the fluidized sand 
media. 

As with virtually all biological processes, an excess biomass byproduct is produced. 
As biomass accumulates on the FBR media, the fluidized bed height expands. Some 
excess biomass is removed by the shear that is caused by the normal flow through 
the bed. Additional excess biomass is removed from the fluidized beds by operation 
of the Bed Height Controls.  A second set of Bed Height Controls has been installed 
and is now in use.  The original set of Bed Height Controls remains in place and is 
available for use when desired.   

The new set of Bed Height Controls includes two Biomass Separators installed in 
each primary FBR and a Biomass Separator Control Panel.  The Biomass separator 
is comprised of a lift pipe and a splash shield.  The bottom of the lift pipe is located 
at the top of the expanded bed, and is run to pipe mount above the water level.  A 
“window” in the lift pipe allows water, biomass, and media to exit the lift pipe at the 
water surface level in the FBR.  The lift pipe passes through a larger diameter pipe, 
which acts as a splash shield, and directs the lifted water, biomass, and media back 
into the FBR.  An air line connected near the bottom of the lift tube provides the air 
needed to raise the media up the lift tube.  The air stream also imparts the shear 
forces needed to separate the biomass from the media.   

A Biomass Control Panel is used to control the air flow rate delivered to the base of 
the lift tube.  Each Biomass Control Panel controls the air flow rate to both Biomass 
Separators installed in each First Stage FBR, and includes an air pressure regulator 